)

DI FORATURA, FISSANDOLE SULLA SCOCCA NEI PUNTI 2 E 4.
THE SMALL PLATES INCLUDED THE MONTAGE-KIT SHOULD BE USED [

AS TEMPLATES FOR DRILLING, PLACING THEM ON';'HE BODYWORK

AND THEN FIXING THEM ON THE POINTS 2 AND

PARTE ANTERIORE CENTRALE
CENTRAL T PART
Predni Cast

Doporucéeni: desticka mize byt pouzita jako
Sablona pro jednodu8si oznadeni mista
provrtani a upevnéni na body 2 a 4.

Ve ATTACCHI SPECIFICI PER 214DT - SPECIFIC FITTING KIT FOR 214DT.
= MONTAZNI KIT PRO D214
o~
(]
. / /
- |HONDA SILVER WING 600 ‘01/03
-
S ISTRUZIONI DLMONTAGGIQ - MOUNTING INSTRUCTIONS
S\ ontazni navo © Copyright 27022003-Rev03, 1/1
/E_HHZZARE LE PIASTRINE N°2 COME DIME \ [

Tésnéni

PIASTRINA VITE TBEI M6x18 VITE TCEI M5x15
LITTLE PLATE SCREW Méx18 SCREW M5x15
Desticka Sroub M6x18 Sroub M5x15

@.TY n.2 x-sx/ \_ Q.TY n.2 L Q.TY n.2 J

PER UN CORRETTO MONTAGGIO DEL VETRO 02145,
POSIZIONARE LA GBUARNIZIONE COME OA DISEGNO

FOR A CORRELCT MOUNTING OF THE 02145 SCREEN,
PLUT THE RUBBER GASKET AS SHOWN IN THE PICTURE.

Pro spravnou montaz vlozte gumové

tésnéni. Stejné jak je ukazano na obrazku.

FORARE - TO ORILL
Provrtat

*
nfy)

/

1 ATTENZIONE:

LUisare estrema cautela nel l

| rorare al fine di non

l danneggiare la sede filett.
posta in corrispondenza

| dietro Io parte in plastica. |

1 ATTENTION:

Orill into the points 1 and 2 |
| with extreme caution, sim:?
the thread in the back coul
| be damaged

-

PLEASE

VITE ORIGINALE
ORIGINAL SCREW

I
|
i Originalni Sroub
|
|

L. Q.TY n.- )

-

UPOZORNENI

Vrtejte dobodli1a2s
extrémni opatrnosti,
vzhledem k tomu, Ze by
zavit mohl byt poskozen.

\-—-—-———-———-—
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